
1

1

2

2

3

3

4

4

A A

B B

C C

D D

Table

Assembly

** Grind .5 -.8mm
from opposite

 Carriage 
Bolt Edges **

18

17

1

4

5

2

3

11

7

8

12

10

8

15

16

14

n15

14

4

5

7

.

2

309

305

13

2
2

76

14

9

12

78

6

9

-
Part

QTY

1 M4 x 26 Bolt 4

2 Nema23 x 54mm 1

3

Inch Coupling

1

4 M4 x 26 Bolt 4

5 Base Rear 1

6 M4 x 3mm Washer Nut 4

7 L Bracket Rear 1

8

1/4-20 Nulock Nut

12

9

1/4-20 Bolt

8

10 16mm Bar x 452mm 2

11

1/2-10 Leadscrew

1

12 Table Piece 4

13 M3 x 8 Bolt 4

14

Faceplate

1

15 L Bracket Front 1

16 Base Front 1

17 M4 x 20 Bolt 2

18 M4 x 36 Bolt 2


